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PEDIATRIC BRADYCARDIA 
 
 

ABC’s
O2 titrate to > 94%

V/S
Monitor

Pulse Ox
IV/IO NS TKO

NO

Epinephrine 0.01 mg/kg IV/IO 
1:10,000 (0.1 ml/kg)

q 3-5 minutes

Consider if increased vagal tone
Atropine 0.02 mg/kg IV/IO

Minimum dose: 0.1 mg Max single 
dose 0.5 mg

YES
Persistent 

Symptomatic 
Bradycardia?

Persistent 
symptomatic 
bradycardia

If asystole/PEA 
develops go to 

Pulseless Arrest 
- Asystole

YES

NO Observe
Transport

CPR if HR < 60 bpm with signs of poor 
perfusion despite oxygenation and 

ventilation

Support ABC’s
Observe

CONSIDER AND TREAT POSSIBLE 
CAUSES

§ Head injury
§ Heart Block
§ Beta Blockers/Calcium Channel Blockers
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